



3055 NE 28th Drive, Room 1304
 Gainesville, FL 32609
 (352) 792-0800 Ext 133

Formulary

As of November 14, 2022

NEW drugs highlighted

Allergies & Cold and Flu	Qty	Notes (See Last Page)
Benzonatate 100mg cap (Tessalon Perles)	14	
Cetirizine 10mg tab (Zyrtec)	30	
Fluticasone Nasal Spray 50mcg/ Spray (120 Sprays) (Flonase)	1	
Hydroxyzine HCL 25mg tabs (Atarax)	30	
Hydroxyzine HCL 50mg tabs	30	
Loratadine 10m tab (Claritin)	30	
Oseltamivir 75mg cap (Tamiflu)	10	
Montelukast 10mg tabs (Singulair)	30	

Antibiotics

Amoxicillin 250mg/5ml susp (100ml bottle) (Amoxil)	1
Amoxicillin 250mg cap	30
Amoxicillin 500mg cap	30
Amoxicillin/Clav 500mg/125mg tabs (Augmentin 500)	20
Amoxicillin/Clav 875mg/125mg tabs (Augmentin 875)	20
Azithromycin 250mg (Zithromax Z-Pak)	6
Azithromycin 250mg	6
Azithromycin 500mg	3
Cephalexin 500mg cap (Keflex)	30
Ciprofloxacin 250mg tab (Cipro)	20
Ciprofloxacin 500mg tab	20
Clindamycin 150mg (Cleocin)	20
Doxycycline Hyclate 100mg cap	20
Metronidazole 500mg tab (Flagyl)	20
Mupirocin 2% Ointment (22gm) (Bactroban)	1
Nitrofurantoin 100mg cap (Macrobid)	20
Penicillin VK 250mg tab	28
Penicillin VK 500mg tab	28
SMZ-TMP DS 800mg-160mg tab (Septra DS, Bactrim DS)	20

Antifungals

Clotrimazole 1% cream (1oz tube) (Lotrimin)	1
Fluconazole 150mg tab (Diflucan)	1
Ketoconazole 2% Shampoo 120ml (Nizoral Shampoo)	1
Nystatin cream (15gm tube) (Mycostatin)	1
Terbinafine 250mg tab (Lamisil)	30

Antivirals

Acyclovir 200mg cap (Zovirax)	30
Acyclovir 400mg cap	30
Oseltamivir 75mg cap (Tamiflu)	10
Valacyclovir 500mg (Valtrex)	30

Arthritis & Pain

Acetaminophen 325mg	60
Acetaminophen 500mg	60
Allopurinol 300mg tab (Zyloprim)	30
Amitriptyline 25mg tab (Elavil)	30
Amitriptyline 50mg tab	30
Aspirin, Enteric Coated tab 81mg	60
Aspirin, Enteric Coated tab 325mg (Ecotrin)	60
Baclofen 10mg tab (Lioresal)	30
Celecoxib 200mg cap (Celebrex)	30
Celecoxib 100mg cap (Celebrex)	30
Cyclobenzaprine 10mg tab (Flexeril)	30
Diclofenac 1% Gel 100G Tube (Voltaren)	1
Duloxetine 30mg cap (Cymbalta)	30
Duloxetine DR 60mg cap	30
Ibuprofen 200mg tab	90
Ibuprofen 400mg tab	90
Ibuprofen 600mg tab	60
Indomethacin 25mg cap (Indocin)	30
Meloxicam 15mg tab	30
Naproxen 220mg tab (Aleve)	50
Naproxen 375mg tab (Naprosyn)	60
Naproxen 500mg tab	60
Phenazopyridine 200mg (Pyridium)	9
Sumatriptan 100mg tab (9/pk)	9

Asthma / Respiratory

Albuterol 0.083% nebulizer soln 2.5mg/3ml (25x3ml vials)	1
Albuterol 0.083% nebulizer soln 2.5mg/3ml (30x3ml vials) (½ Box of 60)	1
Albuterol Sulfate HFA 90mcg/Act 6.7gm Inhaler (Proventil)	1
Fluticasone Propion-Salmeterol 250mcg/50mcg (Advair Diskus)	1
Ipratropium 0.02% nebulizer soln 0.5mg/2.5ml (25x2.5ml vials) (Atrovent)	1
Ipratropium/Albuterol nebulizer soln (Duoneb) 30x3ml vials	1
Montelukast 10mg tab (Singulair)	30

* 1 mo/pt then PAP

Cholesterol

Atorvastatin 10mg tab (Lipitor)	30
Atorvastatin 20mg tab	30
Atorvastatin 40mg tab	30
Atorvastatin 80mg tab	30
Lovastatin 20mg tab	30
Lovastatin 40mg tab	30
Simvastatin 20mg tab (Zocor)	30
Simvastatin 40mg tab	30

Diabetes

Glipizide 10mg tab	30
Glipizide 5mg tab (Glucotrol)	30
Glyburide 2.5mg tab (Micronase)	30
Glyburide 5mg tab (blue)	30
Insulin Glargine Injection 100 units/mL 10ml vial (Lantus U-100)	1
Insulin NPH Isoph 100 units/mL Human 10ml vial (Humulin N)	1
Insulin Regular 100 units/mL Human 10ml vial (Humulin R)	1
Insulin Syringes 10 pack	3
Metformin 1000mg tab	60
Metformin 500mg tab (Glucophage)	60
Pioglitazone 15mg (Actos)	30
Pioglitazone 30mg	30
Semaglutide 7mg tab (Rybelsus)	30

* 1 mo/pt then PAP

* 1 mo/pt then PAP

* 1 mo/pt then PAP

Gastrointestinal Conditions

Biscodyl 5mg Suppositories (Ducolax)	12
Biscodyl 5mg tabs (Ducolax)	15
Calcium Carbonate Chewables (Tums)	30
Dicyclomine 20mg tab (Bentyl)	60
Docusate Sodium 100mg (Colace)	15
Famotidine 20mg tab (Pepcid)	60
Hydrocortisone 25mg Suppositories (Anusol-HC)	12
Lactulose syrup (Enulose)	236ml
Liquid Antacids (Mylanta, etc)	255ML
Loperamide 2mg tab (Imodium)	12
Meclizine 25mg tab (Bonine)	15
Metoclopramide 10mg tab (Reglan)	60
Omeprazole DR 20mg cap (Prilosec)	30
Omeprazole 40mg cap	30
Ondansetron 4mg tab (Zofran)	12
Ondansetron 4mg ODT	6
Ondansetron 8mg tab	12
Promethazine 25mg tab (Phenergan)	12
Senna-Tabs - Sennosides 8.6mg tab	12

Glaucoma & Eye Care

Erythromycin op. ointment (3.5gm tube) (Ilotycin)	1
Gentamicin 0.3% op. soln (5ml bottle) (Garamycin)	1
Ofloxacin 0.3% soln (10ml bottle) (Ocuflox)	1
Polymyxin Sulfate/TMP op. Soln (10ml bottle) (Polytrim)	1
Timolol Maleate 0.25% op. soln (5ml bottle) (Timoptic)	1

Heart Health & Blood Pressure

Amlodipine 2.5mg tab (Norvasc)	30
Amlodipine 5mg tab	30
Amlodipine 10mg tab	30
Atenolol 25mg tab (Tenormin)	30
Atenolol 50mg tab	30
Carvedilol 3.125mg tab (Coreg)	60
Carvedilol 6.25mg tab	60
Carvedilol 12.5mg tab	60
Carvedilol 25mg tab	60
Clonidine 0.1mg tab (Catapres)	30
Clopidogrel 75mg (Plavix)	30
Digoxin 0.125mg tab	30
Diltiazem HCl tab 120mg (Cardizem)	30
Furosemide 20mg tab (Lasix)	30
Furosemide 40mg tab (Lasix)	30
Hydralazine 25mg tab (Apresoline)	30
Hydrochlorothiazide (HCTZ) 12.5mg cap (Hydrodiuril, Microzide)	30
Hydrochlorothiazide (HCTZ) 25mg tab	30
Lisinopril 5mg tabs (Prinivil, Zestril)	30
Lisinopril 10mg tab	30
Lisinopril 20mg tab	30
Lisinopril 40mg tab	30
Losartan 50mg tab (Cozaar)	30
Losartan 100mg tab (Cozaar)	30
Metoprolol Succinate 25mg tab (Toprol XL)	30
Metoprolol Succinate 50mg tab (Toprol XL)	30
Metoprolol Tartrate 50mg tab (Lopressor)	60
Metoprolol Tartrate 100mg tab	60
Nitroglycerin SL Tab 0.4mg 4x25 pkg 1 bottle of 25 (Nitrostat)	1
Potassium Chloride ER 10mEq	30
Potassium Citrate ER 10mEq	30
Prazosin 1mg (Minipress)	30
Prazosin 2mg	30
Propranolol 20mg tab (Inderal)	30
Propranolol 40mg tab	30
Spirolactone 25mg tab (Aldactone)	30
Spirolactone 100mg tab (Aldactone)	30
Verapamil 80mg tab (Calan, Isoptin)	30

Men's Health

Finasteride 5mg (Proscar)	30
Oxybutynin 5mg (Ditropan)	60
Phenazopyridine 200mg (Pyridium)	9
Tamsulosin 0.4mg (Flomax)	30

Mental Health & Neuro Medications

Amitriptyline 25mg tab (Elavil)	30
Amitriptyline 50mg tab	30
Aripiprazole 5mg tab (Abilify)	30
Aripiprazole 10mg tab (Abilify)	30
Aripiprazole 15mg tab (Abilify)	30
Aripiprazole 20mg tab (Abilify)	30
Benztropine 2mg tab (Cogentin)	30
Bupropion ER 100mg tab (Wellbutrin)	30
Bupropion ER 150mg tab	30
Bupropion ER 300mg tab	30
Bupirone 5mg tab (Buspar)	60
Bupirone 10mg tab	60
Bupirone 15mg tab	60
Bupirone 30mg tab	60
Carbamazapine 200mg tab (Tegretol)	60
Citalopram 20mg tab (Celexa)	30
Divalproex DR 250mg tabs	60
Divalproex DR 500mg tabs	60
Duloxetine 30mg cap (Cymbalta)	30
Duloxetine DR 60mg cap	30
Fluoxetine 10mg tab (Prozac)	30
Fluoxetine 20mg cap	30
Haloperidol 5mg tab	30
Hydroxyzine HCL 10mg tabs (Atarax)	30
Hydroxyzine HCL 25mg tabs	30
Lamotrigine 100mg (Lamictal)	30
Lamotrigine 150mg	30
Levetiracetam 500mg tab (Keppra)	60
Lithium Carbonate 300mg cap (Eskalith)	90
Mirtazapine 15mg tab (Remeron)	30
Mirtazapine 30mg tab	30
Naltrexone Hcl 50mg Tab	30
Narcan Nasal Spray (naloxone) Box of 2	1
Olanzapine 5mg tab (Zyprexa)	30
Olanzapine 10mg tab (Zyprexa)	30
Olanzapine 15mg tab (Zyprexa)	30
Olanzapine 20mg tab (Zyprexa)	30
Phenytoin 100mg cap (Dilantin)	30
Prazosin 1mg (Minipress)	30
Prazosin 2mg	30

Quetiapine 100mg tab (Seroquel)	60
Risperidone 0.25mg tab (Risperdal)	60
Risperidone 1mg tab	60
Risperidone 3mg tab	60
Sertraline 50mg tab (Zoloft)	30
Sumatriptan 50mg tab (9/pk) (Imitrex)	9
Sumatriptan 100mg tab (9/pk)	9
Topiramate 100mg (Topamax)	60
Trazodone 50mg tab (Desyrel)	30
Trazodone 100mg tab	30
Trihexyphenidyl 5mg tab (Artane)	30
Venlafaxine 50mg tab (Effexor)	60
Venlafaxine ER 75mg cap	30
Venlafaxine ER 150mg cap	30

Oral Care

Chlorhexidine Gluconate 0.12% oral rinse (473ml) (Peridex)	1
--	---

Skin Conditions & Steroids

Ammonium Lactate 12% cream/lotion tube/bottle	1
Clotrimazole 1% cream (1oz tube) (Lotrimin)	1
Dexamethasone 4mg tab (Decadron)	10
Hydrocortisone 1% cream (28-30gm tube) (Cortaid, Hytone)	1
Hydrocortisone 2.5% cream (30gm tube)	1
Methylprednisolone 4mg tab dosepack (Medrol Dosepak)	1
Mupirocin 2% Ointment (22gm) (Bactroban)	1
Muscle Rub tube (Ben-Gay)	1
Nystatin cream (15gm tube)	1
Providone Iodine 5% cream 15gm tube (Betadine)	1
Providone Iodine 5% solution 240ml/48ml (Betadine)	1
Prednisone 10mg tab	15
Prednisone 20mg tab	15
Silver Sulfadiazine 1% cream (Silvadene) 25gm tube	1
Triamcinolone 0.1% cream (15gm tube) (Kenalog)	1
Triamcinolone 0.5% cream (15gm tube)	1
Triamcinolone 0.1% ointment (15gm tube)	1

Thyroid Conditions

Levothyroxine 25mcg tab (Synthroid)	30
Levothyroxine 50mcg tab	30
Levothyroxine 75mcg tab	30
Levothyroxine 88mcg tab	30
Levothyroxine 100mcg tab	30
Levothyroxine 112mcg tab	30
Levothyroxine 125mcg tab	30
Levothyroxine 150mcg tab	30
Levothyroxine 175mcg tab	30
Methimazole 5mg	30

Vitamins & Nutritional Health

Ferrous Sulfate 325mg tab	30
Folic Acid 1mg tab	30
Magnesium Oxide 400mg	30
Niacin 500mg tab	30
One Daily Multiple Vitamins (One A Day)	30
One Daily Plus Iron Multiple Vitamins (One A Day Plus Iron)	30
Potassium Cl 10mEq tab (K-Dur, Klor-Con M)	30
Prenatal Vitamins	30
Vitamin B-6 100mg	30
Vitamin B-12 500mcg	30
Vitamin C 500mg	30
Vitamin D-3 10mcg (400 iu)	30
Vitamin E 400 iu	30

Women's Health

Desogestrel/ethinyl estradiol tablets 0.15 mg/0.03 mg (Reclipsen) 28 tab	1
Desogestrel/ethinyl estradiol & ethinyl estradiol tablets (Mircette) 28 tab	1
Drospirenone and Estradiol 0.5mg/1mg (Angeliq) 28 tab	1
Estradiol 1mg tab (Estrace)	30
Ethinyl Estradiol-Norgestimate 35mcg-0.25mg (Ortho-Cyclen) 28 tab	1
Levonorgestrel/ethinyl estradiol 0.15mg/0.03mg (Jolesa) 91 tab	1
Miconazole 7 Vaginal Cream 45gm (Monistat 7)	1
Medroxyprogesterone Acetate 2.5mg tab (Provera)	30
Norethindrone 0.35mg (Micronor) 28 Tab	1
Oxybutynin 5mg (Ditropan)	60
Phenazopyridine 200mg (Pyridium)	9

Misc.

Narcan Nasal Spray (naloxone)	1
Phenazopyridine 200mg (Pyridium)	9

* - Maximum 1 month supply per patient.

Please do PAP for ongoing treatment.

** - Drug will no longer be on formulary after date shown.

*** - Inventory stock of this drug contains short dated bottles which will be removed from inventory based on date shown.